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RTCO (HK)CO.,LIMITED .

ROOM 20A,KIU FU COMMERCIAL BUILDING,300 LOCKHART ROAD,WAN CHAI,HONGKONG

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : PLASTIC SCOOP .

SGS Job No. : SHHL1605023473CW - SH .

Date of Sample Received : . 04 May 2016.

Testing Period : . 04 May 2016 - 09 May 2016 .

Test Requested : . Selected test(s) as requested by client. .

Test Method : . Please refer to next page(s). .

Test Results : . Please refer to next page(s). .

Result Summary : .

Test Requested. Conclusion.

Bisphenol-A. PASS.

. .

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be used for publicity, without 

prior written approval of the SGS.

Approved Signatory .

Serena Wang.

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd..
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Material

(claimed by the client).

Description.

SN1. SHA16-091640.001 Plastic.Translucent white plastic spoon .

Remarks :

                 (1) mg/dm² = milligram per square decimeter

                 (2) mg/kg = milligram per kilogram

                 (3) ℃= degree Celsius

                 (4) < = less than

                 (5) MDL = Method Detection Limit

                 (6) ND = Not Detected ( < MDL)

Bisphenol-A.

Test Requested : . In accordance with French Décret 2007-766 with amendments and French Law 2012-1442 of 

24 Dec 2012, to determine bisphenol A. .

Test Method : . With reference to Part II Section D2 of Testing Methods for Foodstuffs, Implements, 

Containers and Packaging, Toys, Detergents, JETRO, Japan External Trade Organization, 

2009 (Dichloromethane extraction by ultrasonic bath). Analysis was performed by HPLC-MS. .

MDLTest Item(s). Limit. Unit. 001.

ND.0.1.mg/kg.0.1.Bisphenol-A.

PASS.Conclusion.
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Sample photo: .

SHAHG1609164001

SHA16-091640.001 .

SHAHG1609164001

.

SGS authenticate the photo on original report only .

*** End of Report *** .
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